
Version 1.1

75105338 SEAT CONSOLE



BEFORE STARTING THE BUILD

The following are needed for assembly:

• Soft base / underlay (scratch protection)

• A set of hex wrenches

• Ratchet with 13mm nut

• Hammer (mallet)

• Tape measure/ruler
• A buddy who can lend a hand

Read the manual first. All remarks are important and could help you avoid problems. 

Use BOM (Bill of Material) to find the sizes and lenghts of the parts.



3 / 5

4x A32

SEATCONSOLE

A32

Install the four T-nuts.



4 / 5

1x M1

M3
M21x

8x M3

SEATCONSOLE

Use the 4x M3 M8 screws to mount the two seat 

consoles. Do not fasten them completely yet. We will do 

this once your seat has been mounted using another four 

M8x20 screws.
M1

M2



5 / 5

Part Picture Order. No. Article Pieces

M1 75120742 Seat Console Left 1

M2 75120743 Seat Console Right 1

M3 68320244 Lensflatscrew M8x16 8

75105338 Seat console



Need help? Scan for help & resources

If you have any further questions about assembling this product or about the manual itself, please contact our 

support department. You can reach them at

info@track-time.de


	Folie 1
	Folie 2
	Folie 3
	Folie 4
	Folie 5
	Folie 6

